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PFS TEST REPORT # 14-126
ICC-ES AC 286 § 4.1 RAIN TEST OF

CORRUSLIDE BRACKET
FOR

ECOFASTEN SOLAR® 
MORRISVILLE, VERMONT 

GENERAL   

PFS Corporation, Cottage Grove, Wisconsin, was contracted by the client, EcoFasten Solar®,
Morrisville, Vermont, to evaluate the rain test performance of the CorruSlide bracket mounted
on metal sheet roofing. The CorruSlide bracket was tested according to client instructions and
in general accordance with AC 286 (2013) “Acceptance Criteria for Roof Flashing for Pipe
Penetrations.”  PFS Laboratory received the test sample brackets on 9/3/2014. The rain test
was performed on 9/4/2014 at the PFS Testing Laboratory in Cottage Grove.

TEST SPECIMENS   

The CorruSlide  bracket  (provided  by client)  consisted  of  a  3  part  assembly  as  shown in
Appendix  A,  Photo  1.  The  sheet  metal  roofing  (Photo  2),  underlayment,  and  roof  deck
components  were  locally  procured  by  PFS.  The  metal  roofing  consisted  of  ribbed  metal
sheathing with 0.018-in. nominal thickness manufactured from ASTM  A653, Grade 80 steel.
The underlayment was #30 felt conforming to ASTM D4869. The deck sheathing was 1/2-in.
CDX, 3-ply, PS1 grade mark stamped, 32/16 plywood.

A mock-up roof deck 36-in. wide by 46-in. high was fabricated with the plywood sheathing
and 2x4 SPF #2 lumber as  rafters spaced at 18-in. on center. The felt was applied on the deck,
and the  metal  roofing  was installed  with  #10 pole  barn fastener  at  12-in.  on  center.  The
CorruSlide bracket  was installed at  the center  of the deck according to the manufacturer's
installation guide (Appendix B).

CONDITIONING  

The samples were tested in the ambient laboratory atmosphere of approximately 70 - 75°F and
40 - 50% relative humidity.

TEST PROCEDURE AND RESULTS  

Spray Apparatus

The rain test spray apparatus was fabricated in accordance with UL441-2010 Section 27. The
UL441 spray nozzles were obtained by PFS from the Underwriter's Laboratory. The simulated
rainfall from the spray apparatus was calibrated according to Section 27 of UL441-2010. The
rainfall was measured to be 18.5 inches per hour.
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Rain Test 

The test deck assembly was mounted at 12:12 pitch such that the center of the deck was at 55-in. and 45-degrees
measured from the central spray head. The deck was continuously sprayed for one hour. The underside of the deck
was examined for any leakage. The deck pitch was changed to 2:12, and the spray continued for one hour. 

TEST RESULTS  

After the completion of the water spray,  the top surface was wiped dry.  Then the metal roofing was carefully
removed and examined for any leakage underneath where the CorruSlide bracket was mounted, the deck surface,
and underneath the deck.  There  was  no evidence of  water  penetration.  The test  performed  passes  the  AC286
Section 4.1 Rain Test requirement.

TEST REPORT DUPLICATION  

This report shall not be reproduced, except in full, without the written approval of PFS Corporation, Cottage Grove,
Wisconsin.

Testing Performed by:                        Report Prepared and
Tests Witnessed by:

Rock Hartshorn Deepak Shrestha,  PE  
Lab Technician General Manager – PFS Lab
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Photo 1: CorruSlide Bracket Details

Photo 2: Metal Roofing Used for Test (27 Gauge)
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Photo 3: Spray Test of Roof Deck at 12:12 Pitch

Photo 4: Spray Test of Roof Deck at 3:12 Pitch
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Photo 5: Top Surface of Roof Deck After Rain Test

Photo 6:  Underside of  Roof Deck After Rain Test
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Appendix B: CorruSlide Installation Instructions
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